
BWM POLY GARDEN CART TRAILER 
User’s Manual 

Please read through this owner's manual carefully before using the product, to ensure the 

safety of yourself and others. 

*Due to continuing improvements, actual product may differ slightly from the product described herein.



IMPORTANT:  PLEASE READ THESE INSTRUCTIONS CAREFULLY. NOTE THE SAFE OPERATIONAL REQUIREMENTS, WARNINGS AND 
CAUTIONS. ALSO CONSULT YOUR VEHICLE MANUFACTURER’S HANDBOOK AND TAKE NOTE OF ANY SPECIAL INSTRUCTIONS 
RELATING TO TOWING. USE THIS PRODUCT CORRECTLY AND WITH CARE FOR THE PURPOSE FOR WHICH IT IS INTENDED. FAILURE 
TO DO SO MAY CAUSE DAMAGE OR PERSONAL INJURY AND WILL INVALIDATE THE WARRANTY. PLEASE KEEP INSTRUCTIONS SAFE 
FOR FUTURE USE.

1. SAFETY INSTRUCTIONS

2. INTRODUCTION

3 . ASSEMBLY
This trailer/cart is designed for use on private land only.
Maximum towing speed must not exceed 10mph.  
DO NOT tow this trailer/cart on public roads or thoroughfares.
DO NOT allow passengers to travel in the trailer.
It is important that your trailer/cart is serviced on a regular basis 
to ensure your own safety and that of others in the area of use. 
Maintain the trailer/cart in good condition. Replace or repair 
damaged parts. Use recommended parts only. Unauthorised parts
may be dangerous and will invalidate the warranty.
Ensure that the towing vehicle has a correctly and solidly 
mounted towing bracket.
The towing bracket must be strong enough to tow a fully laden 
trailer. Check that there is no corrosion in the area of the   
mountings.
It is your responsibility to ensure that the towing vehicle is 
adequate to tow the trailer and its load. Check that the brakes are
powerful enough. Check that the gross weight of the trailer does 
not exceed the towing capacity of the vehicle. The vehicle's 
recommended towing limit should be in the vehicle manufacturer’s 
handbook.
The addition of a loaded trailer to a vehicle will have a very 
serious effect on the vehicles performance. Starting, particularly 
on hills, can be much more laboured; stopping can take longer 
distances; cornering and negotiating sharp bends require extra 
care. If you have no experience of towing a trailer you should 
practice in a quiet area. Particular attention should be paid to 
reversing a trailer/cart. 
Certain loads may require to be securely tied down or restrained.
There must be no load projections outside the trailer/cart that 
might cause danger to others in the area. 
Loads must be evenly distributed within the trailer/cart and 
positioned in such a way as to keep the trailer/cart level.
The nose weight is an important factor in keeping the vehicle/
trailer combination stable during towing. If the load is too far back,
inadequate nose weight will result in snaking problems. If the load
is too far forward, resulting in excessive nose weight, the rear of 
the vehicle may be forced down resulting in a detrimental effect 
on the steering.
Always ensure that the tyre pressures are correct and that the 
tyres are free from cuts and bulges and have adequate tread.
Always ensure that the trailer is correctly connected to the towing 
bracket before setting off.
Before setting off ensure that the towing hitch is correctly folded 
out and locked in position.

PUSH/PULL POLY DUMP CART
Thank you for purchasing this product.    Manufactured to a high standard this product will, if used according to these instructions 
and properly maintained, give you years of trouble free performance.

Rustproof polypropylene trailer bed with heavy-duty steel frame. Fitted
with pneumatic tyres for transport over the toughest terrain and single 
locking castor wheel. Features foot pedal release mechanism for 
tipping trailer bed. Easily and quickly converts into hand cart with 
foldaway towing hitch and sliding hand rail.

3.1 Unpack all components including the hardware pack and 
check the contents against the parts list at the end of this 
document. If any parts are damaged or missing contact your 
dealer.

3.1.1 Insert the foot pedal through the rear tongue as shown in 
fig.1  and create the pivot using an M6x90 hex bolt, an M6 
lock nut and two spacers. On the underside of the rear 
tongue, hook the spring through hole 'X' in the pedal and the 
other end through hole 'Y' in the tongue.

3.1.2 Fig.2 shows the rear tongue inverted with the foot pedal fully 
assembled, with the spring in place.



3.1.3 Lay the rear tongue (open side facing up) onto the Wheel
Support. Assemble the axle through the wheel support and the
tongue as indicated in fig.3.

Assemble a wheel to each end of the axle (with the valve stem
facing outwards). Ensure that a washer is placed either side of
each wheel. Retain the wheels with a Ø3x25 cotter pin
through each end of the axle.

Assemble the hitch bracket to the front tongue using two sets
of M8x20mm hex bolts with M8 lock nuts as shown in fig.4.

3.2.1 Assemble the 4" swivel castor to the front tongue using 4
M6x16 hex bolts and M8 lock nuts. See fig.4. Tighten fixings.

3.2.2 Place the front tongue inside the rear tongue as shown in fig.5.
Fasten the tongues together using an M10x95 bolt and a
10mm lock nut. Do not overtighten the nut as this bolt acts as a
pivot between the front and rear tongue.

3.2.3 Insert a clevis pin Ø13x98 through both tongues and secure
with an 'R' pin Ø3 as shown in fig.5.

3.3.1 Turn the wheel support over to rest on the wheels. Place the
latch stand bracket onto the tongue sliding it underneath the
foot pedal notch. Orientate the latch stand plate as shown in
fig.7. The tabs at the end of the channels must face to the rear.
Place the latch stand plate down onto the latch stand bracket
as shown in fig.7.

3.3.2 Place the poly tray down onto the wheel support and the latch
stand plate. Fasten the tray to the wheel support using eight
M8x16 flat head bolts and M8 lock nuts. Fasten the tray to the
latch stand plate and latch stand bracket using four M6x16 flat
head bolts and M6 lock nuts as shown in fig.8. Do not fully
tighten yet.

3.2

3.3



3.3.3 Insert four M6x16 flat headed bolts down through the tray and
the inside holes in the latch stand plate. Secure the bolts with
four Ø6 flat washers and M6 nuts as shown in fig.9 but do not
yet fully tighten.

3.3.4 When all tray fixings are in place, fully tighten them.

3.4.2 Assemble the hitch pin through the tongue and hitch bracket
and secure it with a Ø3 'R' pin. See fig.13

3.4.3 To convert the handcart as seen in fig.12 to a trailer as seen in
fig.14, tip the cart back to rest on the back edge of the tray to
gain access to the front and back tongues. Remove the 'R' clip
from the clevis pin at position 'A' and withdraw it. See fig.13.
Allow the front tongue to hinge away from the back tongue and
move it through 180º until it is pointing forwards as seen in
fig14. Align the holes in the two tongue components and
reinsert the clevis pin at position 'B'. Retain the Clevis pin by
inserting the 'R' pin through the hole in the end of it.

Slide the handle into the channels in the latch stand plate.
Push the handle in all the way against the front of the tray by
depressing the detent buttons in the bottom of the handle as
shown in fig.10.

3.4.1 Assemble an Ø6 lock washer and then Ø6 flat washer onto
each of the two Self Tapping 6.3x13 flange screws. Screw a
screw into the hole at each end of the handle as shown in fig.10

3.4



6 SPECIFICATION

Specification:
1

2

Capacity: . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  . . . . 300kg

3

Tyre Size:  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Ø380 x 90mm

4

Trailer Bed Size,   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Internal

5

Length . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1050mm

6

Width:  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 760mm

7

Depth: . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 280mm

Overall Height:  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 790mm

CAUTION: TO AVOID POSSIBLE INJURY, BEFORE RELEASING 
THE LATCH BE SURE THAT NO ONE IS NEAR THE CART.

TOW CART
4.1    If the cart is still in the manual configuration, refer to 3.4.2 
         and 3.4.3 for information on converting it to the towable 
         configuration. See figs. 12 & 13 & 14.
4.1.1 NOTE: The maximum towing speed for this product is
         10mph.
4.1.2 Do not exceed the 500lb weight capacity of the cart.
4.1.3 It is your responsibility to ensure that the towing vehicle is
         adequate to tow the trailer and its load. Check that the 
         brakes are powerful enough. Check that the gross weight
         of the trailer does not exceed the towing capacity of the
         vehicle. The vehicle’s recommended towing limit should
         be in the vehicle manufacturer’s handbook.
4.1.4 Use extreme caution when operating the vehicle and trailer
         on sloping land especially when the cart is filled to capacity.
         If in doubt about stability in any situation, do not proceed.
4.1.5 For best handling and traction always ensure that the load
         is  evenly distributed in the cart.
4.1.6 To dump material from the cart firstly ensure that the cart
         is in the right position and that no one is in the dumping area.
         To tip the load, press the foot pedal. Gravity will ensure that
         a full load is swiftly shed and therefore no parts of your body
         should be in the way of the moving hopper.
4.1.7 Once the load is shed, take hold of the upper edge of the
         hopper and pull it back down onto the cart chassis until it
         latches back into the notch in the foot pedal lever.  

1. At the beginning of each season, using a light machine oil,
lubricate the latch, the latch pivot bolt, and the area of the
axle where the draw bar tongue pivots.

2. Grease or oil the wheel bearings periodically. Use automotive
wheel bearing type grease or 20 weight oil.

3. Check periodically for loose bolts.
4. Keep tire adequately filled. Do not exceed the maximum

recommended pressure on tire.

4 OPERATION 5 MAINTENANCE

PUSH CART
4.2    If the cart is still in the towing configuration, reverse the
         process described in section 3.4.2 so that the towing hitch is
         folded back underneath the tray as shown in figs. 11 and 12.
         Ensure that the clevis pin and R pin are correctly installed as
         shown in fig. 5 so that the assembly is safely locked.
4.2.1 Do not exceed the 500lb weight capacity of the cart.
4.2.2 Do not overfill the hopper or load ie enevenly as this will make
          the cart difficult to manoeuvre. Remember that the cart is now
          operating on 3 wheels.
4.2.3 Use extreme caution when moving the cart on sloping land,
          especially when the cart is filled to capacity. If in doubt about
          stability in any situation, do not proceed.
4.2.4 To dump material from the cart firstly ensure that the cart is in
         the right position and that no one is in the dumping area. To tip
         the load, press the foot pedal. Gravity will ensure that a full load
         is swiftly shed and therefore no parts of your body should be in
         the way of the moving hopper.
4.2.5 Once the load is shed, take hold of the upper edge of the
         hopper and pull it back down onto the cart chassis until it
         latches back into the notch in the foot pedal lever.



7 DRAWING



8 PARTS LIST

Ref# Drawing No. Descript ion Qty
1 N870-00008-000 Poly Tray 1
2 919904-08016-DX Screw M8x16 8
3 919901-06016-DX Screw M6x16 8
4 N870-00002-000 Handle 1
5 9301-06000-DX Flat Washer Ø6 2
6 9303-06000-DX Lock Washer Ø6 2
7 919903-06316-DX Flange Screw ST6.3x16 2
8 Q120-21000 Pin 2
9 9302-06000-DX Large Flat Washer Ø6 4
10 9206-06000-DX Nylon Lock Nut M6 9
11 N870-00006-000 Latch Stand Plate 1
12 N160-00005 Latch Stand Bracket 1
13 N870-00005-000 Axle 1
14 9206-08000-DX Nylon Lock Nut M8 13
15 N870-00001-000 Wheel Axle Support 1
16 N39C-03000 Wheel 2
17 9301-16000-DX Flat Washer Ø16 4
18 9404-03025-DX Cotter Pin Ø3x25 2
19 N875-00001 Rear Tongue 1
20 N879-00002 Release Pedal 1
21 N875-00003-DX Spacer 2
22 9101-06090-DX Hex Bolt M6x90 1
23 9101-10095-DX Hex Bolt M10x95 1
24 N870-00009-000 Pin 1
25 N390-00003-000 Extension Spring 1
26 9101-10020-DX Hex Bolt M10x20 1
27 9206-10000-DX Nylon Lock Nut M10 2
28 N021-00004-000 R Pin 2
29 9101-08016-DX Hex Bolt M8x16 4
30 T380-10000-000 Swivel Castor 1
31 9101-08020-DX Hex Bolt M8x20 1
32 N870-00011-000 Hitch Pin 1
33 N877-00001 Front Tongue 1
34 N100-00014-000 Hitch Bracket 1


	AC22126 DCP500 500LB塑料垃圾车带脚踏板装置
	DCP500 中性英文说明书 20201010

